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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO D E  CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED AND TESTED ACCORDING TO OUR OUALlTY SYSTEM AND REOUIREMENTS GLVEN IN ONE OR MORE OF THE 

FOLLOWING STANDARDS LAST EDlTION. 
(CERTIFIC~MOS QUE ELPRODUm LISTADO ABAJO FUE DISMADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS M IMO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

AP1598 
API 599 

- VALVE INSPECTION AND TESTING 
-METAL PLUG VALVES - FLANGED. THREADED AND WELDING 

AP16D 
API 600 

- PlPCLlNE VALVES - UAI l., PI UG. HA1 l. ANDCHECK 
- STECL UAI t. VAI.VI.'S. Fl AI\(iFD AND WElDlNCi CNDS 

ANSI B16-10 - FACE TO FACE AND END T O  END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FLTTINGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP61 - PRESSURE TESTMG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC041A08MA.48300000 
(Código) 

Descri~tion 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 
Descripción CAST STEEL GATE VALVE 150 CLASS 

( V A L W L A  COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE Wml M W  EMISSION CONíROL (50 PPM'S MAX.1 (VALVULA SUMrmlSn<noA CONCONTROLDE BAJAS 
EDnSIONES PUCII'NAS (50 PPM'S MAX.) ) P N E U M A T I C  IPSI) I 80 80 

(NEUMATICA) 

r 
P R E S S U R E  TEST 

(PRUEBAS DE PRESION) 

H Y D R O S T A T I C  (PSI) 
(HIOHTSTATLCA) 

CERTlFlCADO POR: CERTIFIED BY : 
ASEGURAMIENTO DECALIDAD QUALITY ASSURANCE 

TgS,L,y 

MECHANICAL TESTS (PROP.MECAMCAS) 

, 
Yolanda Nnciano 

T&fq SlDE (LADO)- 

1 2 

450 450 N A  N A  

TENS YIELD ELG RED BHN 

KPSI WSl % % 
2ND 3RD AVG ma IST 

74.53 47.27 25 49 163 

85.69 37.26 32 5 1 153 

100.34 70.03 22 41 298 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. MATERIAL 
<PARTE) ¡COLADA> (ASIM) 

BODY WH6828 ASTM A-ZI6NCB 
CUERPO 

BONNET m 3 5 4 3  MTMA-216NCB 
B O N E E  

WEDGE WH81651 ASTMA-217ICAIS 
DISCO 

C P S v Mn Si Ni Cr  M0 CU C b  
0.199 0.931 0.028 0.024 0.464 0.030 0.030 0.010 0.030 0.001 

Nonalkted 0 (Nomialirado a) 930 Temoer lo (Temole al 650 Cooled ui a". (Enñiado en aire.) 
0.209 0.941 0.029 0.016 0.483 0.010 0.020 0.021 0.160 0.001 

Nomialirated to INomallrsdo a) 930 Temwr lo Cremole a) 650 Coaled ui air (Enfriado en aire.) 
0.128 0.735 0.022 0.012 0.385 0.063 13.010 0.020 0.010 0.021 

N o m h d o  a (Nonalilated m) 970 Tem~le a (Temer 10) 630 Enñiado en a h .  (Cooled in a%) 


